COMMONWEALTH OF KENTUCKY
BEFORE THE PUBLIC SERVICE COMMISSION
In the Matter of:

THE APPLICATION OF MONROE COUNTY
WATER DISTRICT TO MODIFY THE ORDER
OF MARCH 18, 2016 IN CASE NO. 2015-00315
TO REFLECT REVISIONS IN THE DESIGN
OF THE APPROVED WATER TREATMENT
FACILITY AND IN THE ASSISTANCE
AGREEMENT WITH THE KENTUCKY
INFRASTRUCTURE AUTHORITY

CASE NO. 2018-00148

N N N N N N N N

APPLICATION

Pursuant to KRS 278.020(1), KRS 278.300, and KRS 278.390, Monroe County Water
District (“Monroe District”) requests the Public Service Commission (“Commission’”) modify its
Order of March 18, 2016 in Case No. 2015-00315" to permit revisions to the design of the
approved water treatment facility and to authorize an increase in the amount that Monroe District
[...]
with power components on one board and control components on another board.

B. Rating:
1. Speed Range: 6 to 60 Hz with a constant torque load.
2. Efficiency: 95% minimum at 100% speed.
3. Service Factor: 1.0 continuous: 1.5 for one minute.
4. Speed Regulation: 3 percent of flocculator operational output speed.

C. Protected Features: Output contactor to disconnect the motors when the drive is off. Interlock
contactor with drive to prevent starting unless the drive is at zero volts and hertz. Provide
restart delay to allow equipment to coast to rest before restarting. Output contactor may be
rated in accordance with NEMA or IEC standards.

Solid state protective circuits with diagnostic capabilities for over/under voltage, loss of
voltage, inverse time and instantaneous over current, phase loss, phase unbalance, and
thermal overload. Each motor will be provided with a current overload independent of the
VFD. Activation of all protective functions shall be accomplished without damage to the
drive and without need to replace any components. Over/under voltage and loss of voltage
are to reset automatically when voltage returns to normal; all other conditions are to be
manually reset.

Provide protective circuitry, if not inherent in the drive design, to shut down without damage
to the drive if an out of synch condition occurs, running drive connected to a stopped motor,
plug reversal or motor stall.

Where motor temperature switches are specified, provide circuitry to shut down the drive if
the switch opens.

D. Input Voltage and Phase: 480-volt, three phase.

E. Enclosure: Handrail mounted Nema 4X. 24”x20”x10” with hinged door. All
operating functions shall be available by opening the door.

F. Controls: Provide the following operator control devices.
[lluminated start/stop pushbuttons and speed adjustment pot
Fault indicating light

Inverter/bypass switch

Three (3) ac contactors

Two (2) overload relays

Thru the door fused disconnects

250vA control power transformer

Laminated nameplates shall be provided.

Impeller: one (1) 316 SS, 45" dia Hydro 218, operating at 40 RPM
Shaft: 1.75" dia, solid shaft, 316 SS

END OF SECTION

0323 Flocculators 2-3



EXHIBIT 8



Monroe County Water District
Proposed Location

The water treatment facility is located on a 12-acre tract of land in Monroe County. The
facility is located along Big Sulphur Road, approximately west on 1.0 mile from the
intersection of Big Sulphur Road and Kentucky Highway 214. The proposed flocculation and
sedimentation basin is located on the northeast sector of the tract.



EXHIBIT 9



PR

- W RN

A ﬁjﬁ;’;\a ~
NN

a3

ol
IWATER
FACILITY
DUNS *00

2

9222

e

IFACILITY DISCHARGE
LAT. 36° 41 10.11"
35 1
35

o)

o))
iy
" S ‘\\ N f
LATS AND LONG TAKEN FROM
TOPO MAP COORDINATES MONROE COUNTY, KENTUCKY
DICHARGE PERMIT Hale
. . ) JAN. 2018
1 STIGALL e
Y | ENGINEERING 1" = 2000°
§ ASSOCTATES, INC. S—
NASHVILLE, TENNESSEE S70ie TERGSAILE {515} scarats 1of1

discharge permitdgn Default 2/5/2018 4:09:02 PM




EXHIBIT 10



Monroe County Water District
Additional Flocculation/Sediment Basin 1.0 MGD

Use 20’ x 26’ for flocculation basin
Use 80’ x 26 for sedimentation basin
Total depth of basin 9 feet, water depth 8 feet.

Flocculation Basin:
Use 2 stage flocculation.
Detention time = 20’ x 26’ x 5.5° = 2,860 ft® = 21,392 gallons @ 700 GPM = 30.6 minutes.

Flocculation Velocity:
Stage #1: 700 GPM = 1.56 cf/s = 93.6 cf/m + 12.5 x 5.5 = cross section = 68.75 ft? = 1.36 ft/minute
Stage #2: 700 GPM = 1.56 cf/s = 93.6 cf/m + 13 x 5.5 = cross section = 71.5 ft? = 1.31 ft/minute

Sedimentation Basin:

Detention time = 80’ x 26” x 8 feet = 16,640 ft* = 124,467 gallons @ 700 GPM = 177.8 minutes = 2.96
hours, use tube settlers.

Tube settlers are: 26’ x 14> = 364 ft?, loading rate = 1.92 GPM/ft?

Use 104 feet of weir @ 700 GPM = loading rate 700 + 104 = 6.73 GPM/I.f.

Sedmentation Basin Velocity:
Velocity: 700 GPM = 1.56 cf/s = 93.6 cf/m + 26’ x 8’ cross section = 208 ft? = 0.45 ft/minute



EXHIBIT 11



Exhibit 11

Bopr W Page 1 of 11

|

Commonwealth of Kentucky
Energy and Environment Cabinet

@ Division of Water

Construction Application
For Drinking Water Treatment

i —
aa—

See the instructions for more information about selected portions of this application.
Questions on completing this application? Contact the Water Infrastructure Branch at 502/564-3410, by e-mail at

WIBEngineering@ky.gov or visit our website at hitp://water.ky.gov for more information.

=k - Treatment ijec_t Iﬂ_‘formﬁtio'h o

Project Name: Monroe County Water Dist. Phase X Improvements Contract I: WTP - Change Order 8

Project County: Monroe Estimated Project Cost: $11,000,000
Project Latitude/Longitude (DMS): 36 411715421 85 35 15.28793
Is this a federally funded project:

] DWSRF

(] spaP

[ Other: KIA

If yes, has an Environmental Information Document (EID) been reviewed and approved? Yes

If the project has been submitted to the State Clearinghouse for review, provide the SAI number: KY20130607-0609

Identify all other funding sources:

Does this project modify an existing water treatment plant? _Yes. this adds an alternate treatment train

Provide a DETAILED description of work to be performed for this project. Attach additional sheets as necessary:

The project consists of the addition of a 1.0 MGD flocculation and sedimentation basin at the WTP.

Identify how the sanitary wastewater produced as a result of this project will be handled:
[[] Sanitary Sewer WWTP:
[C] Septic Tank
];Z Other: Service area will not change; net new wastewater is N/A

.  Utility Information

Utility Name: Monroe County Water District PWSID: 0860150

Street Address: 205 Capp Harlan Road County: Monroe
City, State, Zip: Tompkinsville, Kentucky 42167

Phone #: (270) 487-8131 Fax #: (270) 487-0932 Email: mewdjd@srtc.com - mewdrr@srtc.com

Is the system currently under any type of waterline sanctions or Agreed Orders? NO

Page 1 of 8 DOW-WIB 8/30/2010




If yes, will this project satisfy the terms of or alleviate an agreed order, water budget or any other form of sanction? N/A

Exhibit 11
Page 2 of 11

If yes, describe: pJ/A

III DaslgnCOnSIderatwns

A,

D.

Plans and Specifications

Plans and specifications shall comply with 401 KAR 8:100 and “Recommended Standards for Water Works” 2007
Edition (Ten States’ Standards). All plans must contain a P.E. seal, signature and date of signature with at least one set
having an original seal and signature. Provide detailed plans (no larger than 24” X 36”) which must comply with 401 KAR
8:100. See the instructions for additional details.

Design Engineer

Name: Robert D. Stigall, P.E. Firm: Stigall Engineering Associates, Inc.

Street Address: 4117 Hillsboro Pike, Suite 206

City, State, Zip: Nashville, Tennessee 37215-2728
Phone #: (615) 460-7515 Fax #; (615) 460-7517 Email: rstigall@bellsouth.net

Design Capacities
Communities Served: Monroe County and Fountain Run

Identify the number of connections in the service area: Monroe County: 3,347; Fountain Run: 600

Current Treatment Plant Design Capacity: 1.88 Proposed Treatment Plant Design Capacity: 1-88 MGD

Has a Preliminary Engineering Report been submitted and approved? Yes
Have Water Withdrawal and KPDES permits been updated? Yes
KPDES Permit # KY0112381 Water Withdrawal Permit # 1652
What type of treatment is/will be used:
[/ Conventional
[] Ballasted Flocculation
[] Membrane
[1 Dissolved Air Flotation
M Other: Actiflo
Is pilot study data provided? No

Other Information to be Submitted with Project
1. Site
¥ Provide a copy of the U.S.G.S. 7 % minute topographic map with the location(s) of the proposed project.
What is the 100 year flood elevation for the project site? 534.50 MSL

What is the 500 year flood elevation or flood of record for the project site? Unknown

2. Intake and Raw Water Transmission
Provide the Latitude and Longitude (DMS) of the intake and River Mile Index if known:
Latitude: 36 4125.70434 Longitude: 85 34 05.91278 River Mile Index: 393.7

What is the raw water source? Cumberland River

Page 2 of 8 DOW-WIB 8/30/2010




Exhibit 11
Page 3 of 11

Provide water level elevations for surface water sources:
Low Level: 499.00
Normal Level: 512.50
Flood Level: 534.50

For surface water sources, what type of intake will be used?
[] Floating
[ Screened
(] Wet Well
[] Other:

Does the intake have the capability to draw from multiple levels? Yes If yes, explain:
Intake structure has two intake screens at different elevations.

Is the intake screened? Yes

Is a method for cleaning provided? If yes, describe:
Air burst

Where is the raw water sample tap located? Just outside the water treatment plant

Are any chemicals fed at the intake? YeS If yes, list:
Potassium Permanganate

Is the intake more than 5 miles downstream or 1,000 ft upstream of any sewage outfal]? None

What is the flow rate into the intake? 1,400

If a groundwater source is used:

Number of Wells: N/A Well Capacities:
[] Provide water quality and quantity data for test wells.
Raw Water Pump Data:
- Number of Pumps | Capacity (GPM) TDH |  Power(HP)
2 1,400 130 100

Are variable frequency drives (VED) to be used? Yes

[1 Provide proposed pump’s characteristic curve along with the efficiency, horsepower and NPSHR data.

Raw Water Transmission Main Data:

Waterline Material Waterline Size Linear Feet

PVvC 12-inch 7.426

Are any chemicals fed in the raw water transmission main or wet-well? Yes

Page 3 of § DOW-WIB 8/30/2010




Exhibit 11

I ves. list; Folassium rermanganate Page 4 of 11

w

Pretreatment/Equalization

Basin Volume: Dimensions:
Purpose:
Are any chemicals fed here? List the chemicals fed along with the feed locations:
Is aeration used? If yes, purpose ana type.
Are provisions to feed carbon provided? Yes Rate: 0-0.75 Gallon/Minute Slurry
4. Rapid Mix
I'ype of Rapid Mix:

|/ Static Mixer
{1 Conventional Rapid Mix

[1 Other:
Number of Mixing Basins: Volume: Dimension:
Retention Time: Velocity Gradient (G):
5. Flocculation
Number of trains: | Number of Stages: 2
Basin Volume: 21.392 Gallons Dimensions: 20X 26'x 5.5'
Detention Time: 30.6 minutes Flow through Rate: 1.36 ft/min
Mixer Speed (sec): Adusiable Is the flocculation speed tapered through the process? Yes, adjustable

6. Sedimentation

Flow Velocity from Flocculation to Sedimentation; 1-31 f/min

Volume: 124,467 Dimensions: 80'x26'x 8’

Flow Through Velocity: 0-45 fimin Detention Time: 2.96 hours

Overflow Rate (gpm/fi?): 0.34 Weir Loading Rate (gpd/ft): 6.73 GPwitt
Are tube settlers to be used? Yes Dimensions; 26 x 14

Are Plate Settlers Used? Dimensions:

What percentage of the projected horizontal plate area is the overflow rate for plate settlers based?

Is a sludge collection system provided? Yes Describe:
Slope to drain then sludge press

Is Ballasted Flocculation used? No

If yes, provide the following:

Number of trains: Capacity: Basin Volumes:
Basin Dimensions: Retention Time:

Number of Hydrocyclones: Hydrocyclone Capacity (GPM):
Number of Recycle Pumps: Recycle Pump Capacity (GPM):
Overflow Rate (GPM/fi?): Number of Contact Basins:
Contact Basin Volume: Contact Basin Dimensions:

Contact Time:

Page 4 of 8 DOW-WIB 8/30/2010




Exhibit 11

7. Filtration Page 5 of 11
Granular Media
Type of Filtration: Conventional Gravity Number of Filters: TWo
Filter Area: 261.3 each Total Filter Box Depth:
~ Media | " Depth . . E‘ffgctiv:e-size' . - g’;‘e?ﬁr;]:z

Silica Sand 9-inches (minimum)|0.45-0.55 mm 1.5 (maximum)
Anthracite 18-inches (minimum)|1.00-1.10 mm 1.4 (maximum)
Filtration Rate at Design Capacity: 2.0 MGD
Backwash Rate: 18 GPM/sf
What is the source of the wash water supply? Filtered water from clearwell
Is air scouring or surface wash utilized? Yes Which? Air scour
Number of Backwash Troughs: Twoffilter Dimensions: 34" deep/24” wide
Design Flow (gpm): 1.306 Distance from media surface to bottom of backwash trough: 39 inches
Are rate of flow controllers provided for backwashing? Yes
Is filter-to-waste capability provided? Yes
Turbidimeter Locations:

[/l Raw Water

[ Top of Filter

[ Individual Filter Effluent (prior to filter-to-waste)

[/ Combined Filter Effluent

L] Other:
Membranes
Type of membrane: N/A Capacity: # of Skids:
Water Flux Rate (gpd/ft*): Permeate Recovery (%):
Operating Pressure (psi): Design Temperature (°F):
What cleaning agent will be used? Cleaning Frequency:
[ Provide capacity calculations used to size membrane filters.

8. Clearwell
. g‘llenalx:l(ll:  Capacity : Dimepsioﬁs | Baffled (yeé/no)
1 250,000 Gallon |41.5' x 68" x 12' |Yes

Page 5 of 8 DOW-WIB 8/30/2010




If an offsite tank is used as a clearwell, provide location, coordinates and capacity:

Exhibit 11
Page 6 of 11

[[1 Provide Contact Time (CT) Calculations.

9. High Service Pumps

Number of Pumps 'Capacity(GliM)._ - TDH G P.C.I.W'e]._'.(HPE) |

2

1,400 625 300

Are variable frequency drives (VFD) to be used? Yes

L] Provide proposed pump’s characteristic curve along with the efficiency, horsepower and NPSHR data.

10. Disinfection

Check all forms of disinfection to be used:
[] Chlorine Gas
[¥l Hypochlorite
[] Chloramines
J uv

[] Other:

List the locations of all disinfectant injection points:

Chlorine Room Information:

Exhaust Fan Capacity (cfm): 1.000 Air Exchange Rate: 3.5 minutes

Are air inlet louvers near the ceiling? Do ventilation fans take suction near the floor?

Is the chlorine room equipped with panic hardware and alarms?

Is a bottle of Ammonium Hydroxide provided?

Does the chlorine room have a shatterproof inspection window?

Is SCBA equipment meeting NIOSH requirements located outside of the chlorine room?

Are separate switches for fans and lights provided outside of the chlorine room?

Is a gas scrubber provided?

UV Information:

UV Wavelength: Dosage (Ml/cm?):;
Are the bulbs protected?

Is the UV assembly accessible for cleaning and replacement of the bulbs, jackets, etc?

Is a sensor provided to ensure UV light is being delivered at the appropriate wavelength and dosage?

Ammonia Information:

Exhaust Fan Motor Capacity (cfm): Air Exchange Rate:

Is ammonia room equipped with panic hardware and alarms?

Does the ammonia room have a shatterproof inspection window?

Are separate switches for fans and lights provided outside of the room?

Page 6 of 8 DOW-WIB 8/30/2010




Exhibit 11

Is a gas scrubber provided? Page 7 of 11
11. Other Chemicals

Provide information about chemicals to be used in the treatment process below:
Aluminum Chiorohyarate| Coagulation Pre 3,000 350 35 gallons/day
Flouride Dental Post N/A 55 3 gallons/day
Sodium Hypochlorite| Disinfection Pre/Post {300 55 30 gallons/day
Potassium Permaganate| O Xidation Pre N/A 85 4gallons/day

Will Carbon be added as a premixed slurry or dry feed? Dry

If dry feed, what is the hopper capacity? 3 ft3

Are fireproof/explosion proof precautions provided? Yes Describe:

All electrical components are explosion proof.

Are floor drains and containment provided? Yes

. Ch_émic_sil ‘ . Contaiﬂnieizt-Cz;pacity'

12. Treatment Wastewater
Disposal Method for Treatment Wastewater:
" [ Lagoons
4 Dewatering
Ea Other: Sediment basin

How much treatment wastewater does the water treatment plant produce? Estimated 60,000 GPD

Lagoon capacity:

Where does the decant water discharge?

13. General

[ Provide a process flow schematic.

i

the plans and specifications.

1 Ifthe project is funded by a State Revolving Fund Loan (SRF) provide a completed SRF Plans and

Specifications Checklist along with 1 complete printed copy of the project specifications.

Page 7 of § DOW-WIB 8/30/2010

Provide a signed letter of acceptance from the utility, which states that the utility has reviewed and approved




Exhibit 11

D
P

lage—B—of11

Check or money order must be made payable to “Kentucky State Treasurer” for the total amount. Fees do not apply to projects

FUNDED by a municipality, water district, or other publicly owned utility.

Project Category:

Page 8 of 8 DOW-WIB 8/30/2010

Total Amount: §




Exhibit 11

Page 9 of|11